Factory Parts Catalog

Product No. PLGC30S9ECA
37757266850S1
Series 30" gas
Color stainless
Market North America
Wiring Diagram 318047111
Owner's Guide 318200672
Installation Instructions | 318201462

] Electrolux

Electrolux Major Appliances
North & Latin America

P.O. BOX 212378
AUGUSTA, GA 30917

Publication No.
5995451332
05/10/14
(EN/SERVICE/ECL)
377

GAS COOK-TOP
RANGE

Model No.
PLGC30S9E

Copyright © 2005 Electrolux Home Products, Inc.
All rights reserved.




Publication No: 5995451332 PLGC30S9ECA

COOK TOP

136

/
/
/
/
/
\

13

—

MPLGC30S9ECA

10/05 2



PLGC30S9ECA

COOK TOP

Publication No: 5995451332

POS. NO
16
20
21
21A
21B
21C
22
22A
22B
22C
31
31A
31B
31C
39
43
46
64

*

65
88
88A
132
136
137

# Functional Parts
* Non-lllustrated Parts

PART NO.
318279312
318221665
316264903
316241904
316241804
316241704
316219905
316206604
316213505
316213605
316242000
316242003
316242002
316242001
318144006
318099113
318278900
5303304033
5303307980
5303304032
318280101
318280100
3201437
318264300
5303285443

318163602

DESCRIPTION

Maintop, stainless

Grate, black, (2)

Skirt, 14K burner, black

Skirt, 5K burner, black

Skirt, 9.5K burner, black

Skirt, 12K burner, black

Cap, 14K burner, black

Cap, 5K burner, black

Cap, 9.5K burner, black

Cap, 12K burner, black

Seal, 14K burner

Seal, 5K burner

Seal, 9.5K burner

Seal, 12K burner

Cord, service

Knob, valve, black, (4)

Box, burner

Bracket, retainer

Screw, 8-32 x 0.437, (4)

Seal, rubber

Gasket, cooktop, 21.48", sides, (2)
Gasket, cooktop, 29.79", front/back, (2)
Strain relief

Support, box, (2)

Screw, lock bracket, 10-24 x 2.00

Cleaner, stainless steel

10/05



PLGC30S9ECA

Publication No: 5995451332

BURNER

BPLGC30S9ECA

10/05



PLGC30S9ECA Publication No: 5995451332
BURNER
POS. NO PARTNO.  DESCRIPTION
1 318177006  Manifold Pipe
* 08011955  Screw, 10-24 x 0.375, square drive
2 # 318087315  Valve, burner, 14K
2A# 318087313  Valve, burner, 5K
2B# 318087314  Valve, burner, 9.5K, (2)
3# 318232604  Wiring Harness, wligntr switch
8 # 316135701 Module, spark
* 5303311532  Screw, 6-32 x 1/4", back
10# 316223400  Burner, sealed, 14K
10A# 316206400  Burner, sealed, 5K
10B# 316212400  Burner, sealed, 9.5K
10C# 316212300  Burner, sealed, 12K
11# 318221333  Ignitor/orifice assy., top burner, right front, 14K, w/holder, tube
11A# 318221332 Ignitor/orifice assy., top burner, right rear, 5K, w/holder, tube
11B# 318221334 Ignitor/orifice assy., top burner, left rear, 9.5K, w/holder, tube
11C# 318221336 Ignitor/orifice assy., top burner, left front, 12K, w/holder, tube
14 # 5308007974  Regulator, pressure
35 318146301  Bushing
37 316240600  Screw, assy mtg, ignitor/orifice
44 316237900  Orifice, top burner, 14K
44A 316237903  Orifice, top burner, 5K
44B 316237902  Orifice, top burner, 9.5K
44C 316237901  Orifice, top burner, 12K
72 316134300  Screw, 10-24, valve mounting
73 318024201  Bracket, spark module
77 318192600  Bracket, burner mtg, (5)
T7* 5304403558  Screw, 10-16 x 0.250
* 318127425  LP Conversion Kit
* 318199742  Wiring Harness, ignitor
# Functional Parts 5 10/05

* Non-lllustrated Parts



PLGC30S9ECA

5995451332

Publication No

WIRING DIAGRAM

Y 'AJd 111LLP0BLE

]

HNIANTTY NOILOINNOD 20714
08¥08 3TNAON H3LINDI

on Oot—»

]

01 QO

]

]

HILIND L

H3LINDT

HNINEF-39YWNTTY . 319N08
0143dNS OdIAON3ON3 30 J0a¥W3IN0

OQIAN3ON3 30 0INAOW 33 04avNd H3LINDI H3NdNg dOL

HNINHE-3IDYWNT1Y .0 319009
d0143dNS OAIANIONI 30_HOduW3NO
H3INGNG 0L

HNING9-39YWNTTY . 319N0d
[d3dNS OJ1AGN3ON3 30 H0Q¥W3NO0
HINANg doL

HN3TNGB-3D9WNTTY .0 319N08
H0143dNSs 0dION3ON3 30 H0dvW3no

H3LINDT &3N3N8 dOL

TR

oo

gy a gv 9 . AY 'O

TWNTTIY CY3INT "WNTTIY H3INT WNTTY H3LNI
0HO343a 0Q43(Noz1 0QY3IN0Z [ 3LNIdS
OM3SYHL ON3 LN OY3SYHL 'ONI "IN 30 "ON3 NI
“MS 'NOI “MS NOI MS 'NOI

dv3d LHOH dv3d L1437 ANOdd 14371

NOI L¥evd3d 3LN0L S3HdY T1138vddY . 1 30 LINIANINNO T LINOS

NOE 37 d3141H3A "3SNFIFINYA NOILYH3d0 NN J3SNYD LN3d LINIWIHONYHE

30 9N3993 3NN 10-XN3D 30 INIWIHONYEEIA 37 INYAY 114 3N0vHD ¥31300113
- ININISS T LH3AY

"OLNIIWINILINYW 130 S3INGS3a 01039400

Y153 OINIIWYNOIONNS 13 IS 3N01H3A"0S001713d A
O0LOZH0ONT OLNITWYNOTONNA NN HYSNYO 303Nd 3MyEaiiy Ty
30 H0H43 "STT0HINOD SO 3d OINIIWINILNYW 13 &vZ1v3d
dvd &9103N0JS30 30 SIINY S348WYTIY SO S0d0L 31301 L3
OSIAY

"ONIOIAYIS H3L4Y NOILYY3d0 H3d08d A41d3A
"NOILVH3d0 SNOHIONYA ONY H3d08dW ] 3SNYD NYD 50843 ONITHIM

9
5

TWNTIY "H3UINT
[oReE-E aEIINE B
30 ONITINI
“MSNDI
FZD&LFIOMK

"STI0HINOD ONIJIASIS NZHM NOILO3NNODSIA OL H0ldd S3dIM 1Y 138Y71

*NOTLNYD

n 37ALS
N 0A0oW
FIALS N

J. 'dW3L

i)
Ya1ra3an
EbLD)

el
3H8WY Y
ELIN

12gg 051

Oc

roge 002

81

HN3LIINNOD
NN W3
HOLOINNOD

“AY 0

TWNTIY "H3INT
OHOZY3d JUINIHS
30 ONIUNI
“MS NI

ANOM4 1HOIY

AV 9

WY "H3INT
0043(N0Z1 3IN3-4
30 ON3I UNI

“MS N9

INOY4 1437

gy 9

WNTIY H3UNI
00431N0Z |
0435vdL "ON3 INI
“MSNDI(

dv3d 1437

j=\-Ne]

WY TH3UNI
[SEeEE]
0H3SYHL "ONI "IN
“MS 'NOI

dy3d 1HO1Y

OTLYINIWITY .0

378v0
Yz43nd 30
J1H0dSNYHL vivd
0400 ¥3mod

3843 V1 VY 3SINW
YEd3lL v v1SINd

ONNCHD

I
ONYE8 / OONY18 / MFHI}7 M

dION 7/ O993N_ /7 >V [bE

dN37N03 3003 / ¥0103 30 5091300 / 3000 H0TI0J

“"NO | Lydvd3d

VY7 8¥3NL33443.0 INYAY INVSN0D 37 43402
ININISSTIHIAY

"LINN ONIOIAY3S 340438 43M0d LO3NNOJSId
"001153W000H10373 130 OINIIWINILNYW 13

HYZ 17934 30 SIUINY VIDHINT v 3103N0IS30
OSIAY

"LINN ONIDIAYIS 340438 H3M0d LOINNOJSId
ONTNIYA

-8

1-X8

HNIANTTY NOTLOINNOD 00718
QIANION3 30 07INdOW 30 04avNJ
a8v¥08 I1NAOA J3LINDI(

H0143dNS Od1AN3ION3 30_H00vW3N0

H0143dNS OAIANIONI 30 H0AYW3ND

HNIINGg-30YWNTTY . 319N09
01d3dNs OOION3ON3 30 J00vW3N0

O O/O

Y3LINDI ¥3NENg dOL

HNINEE-3OYWNT1IY .d 319N0d
H3LINDI H3NdNg dOL

411¥17N0ov4
HN3TNE8-39YWNTTY .0 319108
TYNO13d0

TYNOI LdO
H3LIND| H3NGNE 0L

41 LYl 1NJvd
HNINGg-30YWNTIY .0 319N089
WNO13d0

H01H3dNS 0AIANIONT 30 HOAuW3NO

“TWNOI 1d0
H3LIND[ H3NdNE dOL

10/05



